
Owner’s Manual
Model No. 71983

Pro Transport Cart for large 
format tile & slab

You will need this manual for safety instructions, operating procedures, and warranty. 
Put it and the original sales invoice in a safe, dry place for future reference.

Visit us on the web at www.powertecproducts.com

24-0624

QUESTION...

1•847•780•6120



PRODUCT
SPECIFICATIONS

Load Capacity 

770 lbs (350 kg) or 250Ibs(116 kg). . . . . . . . . . . . . . . . . . .                

Maximum Handing Format:. . . . . . . . . . . . . . . . . . . . . . . . .                         
118.1” x 65.35” (300 x 166cm)

TABLE OF CONTENTS 

	 ASSEMBLY	 1

	� PARTS ILLUSTRATION	 12-13	 
& LIST

	 WARRANTY	 14

	       SECTION		  		        PAGE



1

ASSEMBLY 1

x4

x6 x1x1 x1 x1x4x4

x2x2

x2

x3

x2

x2

x2

K

D

K

K

D D

D

G

QP R S T U W

B
V

C

H

A

I

F

E

M

K

O
L

A
S

S
E

M
B

LY

N

J



SET UP2

N

S
1

2

A
S

S
E

M
B

LY

X4

x2

x2

D

N

O

O

D

U



SET UP

3

N

N

S

S

3

2

3

X4

x2

x2

x1

x1

D

N

O

H

I

O

O

H

I
A

S
S

E
M

B
LY



SET UP

5

5

4

4

4

X2

x1

L

M

M

M

L

FRONT VIEW

A
S

S
E

M
B

LY

S

S

CHECK

CHECK

Users need to confirm 
the correct assembly 
position of LR



SET UP

7

5

6

5

x1

X2

x1

M

K

M

M

M

BACK VIEW

BACK VIEW

FRONT VIEW

A
S

S
E

M
B

LY

K

S

T



SET UP

6

6

8

9

X1

x1

x4

x3

x1

A

J

P

Q

R

J

Q

R U

A

CHECK

A
S

S
E

M
B

LY

P

S



SET UP 7

10

11

7

x1

x2

x3

x1

B

G

Q

R

G

CHECK

B

A
S

S
E

M
B

LY

R

U

U

Q



SET UP

12

13

8

8

X2

x2

C

K

C

C

K

A
S

S
E

M
B

LY

T

T



SET UP 9

14

9

X1

x1

E

F

CHECK

F

E

STOP

A
S

S
E

M
B

LY



SET UP

10

10

Folding Function - 1
Remove 6 carriage bolts and knobs from the connecting plates. Push the 2 rear bars forward, and then fold the A- 
frame.

BACK VIEW

FRONT VIEW

A

B

STOP

A
S

S
E

M
B

LY

X1

x1

A

B



SET UP 11

11

Folding Function - 2

INSTRUCTIONS FOR USE: 

Place the folded A-frame flat on the base.

LARGE FORMAT TILE TRANSPORT

STOP

OK
A

S
S

E
M

B
LY



WORK TABLE PARTS ILLUSTRATION

26

28

30

27

29

31

32

12

13

14

15

24

25

3739 363838 40

45

33 3435

21

22

23
16

1718
19

20

1245678911 10 3

12

12A
S

S
E

M
B

LY



WORK TABLE PARTS LIST
Key# Part# Description Specifications Qty

1 71983001 Socket head cap 
screw 

M8-12 8

2 71983002 End cap 8
3 71983003 Half round head 

hexagon socket 
screws

M10-65 2

4 71983004 Square neck round 
head screw

M8-60 2

5 71983005 Connecting plate A 4
6 71983006 Spacer 2
7 71983007 Connecting plate B 4
8 71983008 Thin Flat washer φ10×φ20, T=1 34
9 71983009 Nylon nut  M10 2
10 71983010 Flat washer Ø8 x Ø18 18
11 71983011 Toothed flange nut M8 34
12 71983012 Connecting rod A 4
13 71983013 Slide block nut M8 26
14 71983014 Bumper pad 6
15 71983015 Socket head cap 

screw
M8-40 6

16 71983016 T-shaped screw M8x25 2
17 71983017 Hook A 1
18 71983018 Knob nut 8
19 71983019 Bumper strip A 2
20 71983020 Hook B 1
21 71983021 Connecting rod B 5
22 71983022 T-shaped screw M8x16 16
23 71983023 Corner bracket 2
24 71983024 Connecting plate C 4
25 71983025 Connecting plate D 4
26 71983026 Square neck round 

head screw
M8-65 6

Key# Part# Description Specifications Qty
27 71983027 Corner joint 4
28 71983028 Bumper strip B 2
29 71983029 Anti-slip pad 1
30 71983030 Support base 1
31 71983031 Half round head 

hexagon socket 
screws 

M6-12 4

32 71983032 Connecting rod C 2
33 71983033 Half round head 

hexagon socket 
screws

 M8-16 20

34 71983034 Limiting plate 2
35 71983035 Caster mounting 

bracket R
2

36 71983036 Half round head 
hexagon socket 
screws 

M10-20 16

37 71983037 Spring washer M10 16
38 71983038 Caster mounting 

bracket L
2

39 71983039 Swivel caster 4
40 71983040 Hex nut M10, T=8 16
41 71983041 Hex Wrench 4 / 5 / 6x 90 1
42 71983042 Open wrench 13 1
43 71983043 Open wrench 17 1
44 71983044 Strap belt 4M 1
45 71983045 Square neck round 

head screw
M8-55 16

A
S

S
E

M
B

LY

13

13






